

# TEST REPORT

LAB NO. : (6723266-0109)  
ISSUE DATE : OCT 18, 2023  
PAGE : 1 of 03





**BUREAU  
VERITAS**

# TEST REPORT

LAB NO. : (6723266-0109)  
ISSUE DATE : OCT 18, 2023  
PAGE : 2 of 03

MATERIAL SUBMITTED BY / VENDOR :: HI TECH INTERNATIONAL  
CONTACT PERSON :: MUKUL SAREEN  
VENDOR'S ADDRESS :: RAMGARH, SAHNEWAL AIRPORT ROAD LUDHIANA – 141123  
DATE OF RECEIPT :: SEP 23, 2023  
PERFORMANCE DATE :: SEP 23, 2023, TO OCT 18, 2023  
SAMPLE DESCRIPTION :: FORK (SAMPLE RECEIVED IN GOOD CONDITION)  
END USE: EATING FOOD, AGE GROUP: /, PO NO.: /, STYLE NO.: /,  
COLOR: /, SIZE: /, QTY. OF SUBMITTED SAMPLES: 10 PCS OF EACH  
DEPARTMENT NO. / BUYER NAME :: MAITRI MALIK – WALMART  
MARKET REPRESENTATIVE / AGENT :: /  
MANUFACTURER :: HI TECH INTERNATIONAL  
COUNTRY OF ORIGIN :: INDIA  
COUNTRY OF DESTINATION :: /

## SUMMARY OF TEST RESULTS

TEST REQUIRED	PASS	FAIL	DATA
Bending Strength (Applied load, visual exam)			X

### Note:

- 1.The listed test is conducted as per vendor's request.
- 2.This report is generated in our local format and is for vendor's reference only.
- 3.The test requirement provided by the vendor.
- 4.Sample retention period is 3 months from the date of issued.
5. Tensile strength and neck deflection tests are not applicable on submitted sample.
6. Bending Strength test has been subcontracted to NABL accredited Lab.

BUREAU VERITAS CONSUMER PRODUCTS SERVICES (INDIA) PVT. LTD.  
SIGNATORIES

*Skumar*

REVIEWED BY : \_\_\_\_\_  
SANJAY KUMAR  
ASST. PROGRAM MANAGER-HARDLINE  
E-mail: [sanjay.kr@bureauveritas.com](mailto:sanjay.kr@bureauveritas.com)

*Alok*

AUTHORIZED BY: \_\_\_\_\_  
ALOK SHARMA  
PROGRAM MANAGER-HARDLINE  
E-mail: [alok.sharma@bureauveritas.com](mailto:alok.sharma@bureauveritas.com)



**BUREAU  
VERITAS**

LAB NO. : (6723266-0109)  
ISSUE DATE : OCT 18, 2023  
PAGE : 3 of 03

TEST PROPERTY	TEST RESULTS	DESIRABLE
Bending Strength (Applied load, visual exam)	DATA 34.8 N	Clamp handle of utensil in vice 60% from the end of the handle and apply a continuous force through a 1" diameter centered on the opposite end of the utensil until breakage occurs, or maximum force is achieved. Record the average bend strength for each type of utensil (ie, fork, spoon, knife).  Breakage force or test end point should be within 20% of the national brand.

-----END OF TEST REPORT-----